
•

0



10 40
I

Water System

FINANCIAL ASSESSMENT SUMMARY

In summary, the following conclusions and recommendations can be made for the City's financial

viability based on the information reported by the auditor in the City's 2011 CAFR:

1.The City's water utility is self-supporting; however, additional rate increases may be

necessary in the future to offset capital expenditures pending CIP and financing decisions.

2.The City's water utility ranks high both qualitatively and quantitatively regarding financial

viability based on the following:

City's operating ratio is > 1.0, which represents sufficient revenue to meet current

expenses;

City's expense ratio exceeds 0.5 (similar to the other municipalities); and

City's revenue per connection exceeds expenses per connection.

3.Continue to prioritize CIP items on a quarterly and annual basis and review impact fee study

in conjunction with CIP updates.

•
78 ^ .v Pleasanfon2025



C

•

0



•

Wastewater System
"Don't dig for water under the outhouse."

-Cowboy wisdom

•

q



^ Wasteivater System

Existing Wastewater System
Planning for infrastructure improvements for wastewater collection and treatment facilities is important in

order to address issues associated with aging infrastructure, service area growth due to new planned develop-

ments, and potential water quality degradation from failing collection lines and septic systems.

TREATMENT PLANT

The City's existing wastewater treatment plant was

originally constructed in the 195os and has under-

gone numerous plant modifications. The current

treatment plant design consists of a lift station, bar

screen, parallel primary treatment system with an

oxidation ditch and carousel basin, three clarifiers,

ultraviolet disinfection system, sludge drying beds

and discharge facilities.

The City is currently proceeding through the per-

mit renewal process with TCEQ since their waste-

water discharge permit expired on May 1, 2009.

The effluent limits that are likely to be proposed

for the plant's discharge permit will be a 5.0-5.0-

1.3-1.0 treatment level, which corresponds to

effluent limits of five milligrams per liter (mg/L)

of carbonaceous biochemical oxygen demand

(CBOD5); 5 mg/L of total suspended solids

(TSS); 1.3 mg/L of ammonia nitrogen (NH3-N);

and 1.o mg/L of total phosphorus (TP); the City

is limited to a maximum daily flow of 1.Q.2 MGD

and a maximum 2-hour peak flow of 2,958 GPM.

Based on staff feedback, the City is currently using

approximately 66 percent of the treatment plant

design capacity.

Although the City's wastewater permit has in-

cluded ammonia nitrogen on the list of permitted

discharge parameters in the past, discharge limi-

tations of total phosphorus are currently being

proposed by TCEQ for inclusion in the City's

permit renewal. Based on draft nutrient guide-

lines developed by TCEQ, the existing and any

new wastewater treatment plants will have a total

phosphorus (TP) effluent limit of either 0.5 mg/L

or 1.0 mg/L, depending on the size of the treat-

ment facility. Typical effluent limits for total

phosphorus (TP), as a daily average concentration,

generally fall into the following ranges:

Permitted flow < 0.5 MGD: TP = 1.o mg/L

t- Permitted flow ranging between o.5 - 3.0

MGD: TP ranges between 0.5 - 1.0 mg/L

E_° Permitted flow > 3.0 MGD: TP = 0.5 mg/L

E

J^

q
8 Q ^i- Pleasanton2025



•

E

•

TCEQ,has proposed a screening model for TP to

be used to assess the impact of wastewater on the

main pool of large reservoirs, rivers and creeks.

According to the draft nutrient guidelines from

TCEQ, existing plants will likely have total phos-

phorus limits included in their new discharge

permits. As a result, the City will need to modify

the treatment process at their existing wastewater

treatment plant in order to satisfy stringent dis-

charge limitations for total phosphorus.

Treatment plants with capacities less than 1.0

MGD and with total phosphorus effluent limits of

less than 2.o mg/L would include the following

processes: preliminary screening, activated sludge

with nitrification, chemical addition to precipitate

phosphorus, tertiary filters, disinfection using

chlorine, de-chlorination, a sludge holding basin,

and sludge drying beds. These plants would be

capable of meeting the following effluent limit

combinations: 5-5-1.9-1.0, 5-5-1.5-1.0 and

5-5-1.0-0.5. To obtain the lower effluent limits

for CBOD and ammonia nitrogen, longer sludge

retention times (SRTs) would be incorporated

in the design, thus increasing the cost of aera-

tion basins. The tertiary filters would ensure that

the TSS limit of 5 mg/L would not be exceeded

and the filters would also assist in the removal of

CBOD and phosphorus that might be associated

with any carry-over flocculant from the clarifier.

For phosphorus removal, chemical addition is

assumed for small plants since biological nutri-

ent removal (BNR) systems are more difficult to

operate and smaller plants typically do not have the

personnel to attend to these plants.

Pleasanton2025 81



•^ j Wastewater System

Treatment plants with capacities equal to or greater

than 1.o MGD and with total phosphorus efflu-

ent limits of less than 2. o mg/L would include the

following processes: preliminary screening, grit

removal, activated sludge with BNR, tertiary filters,

disinfection using chlorine, de-chlorination, aero-

bic digesters and a belt press for sludge dewatering.

Estimated costs also include a back-up chemical

addition system for phosphorus precipitation when

the BNR system fails to reach the required effluent

limit.

The assumptions related to phosphorus removal are

based on total phosphorus levels of about 7 to 9 mg/L

in the influent wastewater, removal rates of about 2

mg/L for conventional activated sludge, and removals

down to about 1 mg/L for the BNR process. As noted

above, chemical addition can be used in lieu of BNR

in small plants and should be incorporated into the

design as a backup to BNR when the total phosphorus

effluent limit is greater than 1.o mg/L. For limits be-

low 1.0 mg/L, chemical addition is recommended in

addition to BNR due to the problem of consistently

removing total phosphorus to levels of 1.0 mg/L and

lower.

COLLECTION SYSTEM

The collection system lines, ranging in size from

6-inch to 30-inches in diameter, are primarily com-

prised of vitrified clay and concrete pipe material;

these pipelines have been in service for over 30 years.

Staff has verified that sections of the pipe material in

various parts of the collection system have deteriorated

and require necessary rehabilitation and/or replace-

ment. The City purchased video inspection equip-

ment (i.e. dosed circuit robotically controlled televi-

sion camera) a few years ago in order to televise and

record the interior condition of the collection lines.

Based on the CEC 2008 Water & Wastewater Master

Plan, the collection system was divided into three

sewersheds (East, Regional and Atascosa Sewershed)

in order to evaluate the capacity of each. The results

of the evaluation showed that the City's collection

system has experienced considerable infiltration and

inflow (I&I) conditions, especially during heavy rain

events. In addition, the City previously reported a

number of sanitary sewer overflows to TCEQ due to

the size (pipeline diameter), condition of the col-

lection system, I/I, grease and sand. As a result, the

City voluntarily participated in TCEQ's Sanitary

Sewer Overflow (SSO) Initiative Program in 2009;

a number of problematic areas of the system were

highlighted in the City's SSO Plan.

Projects identified in the City's SSO Plan that still

require a video inspection and upgrade include the

collection lines located on Oakhaven and Oaklawn

Roads. The City has already completed or is sched-

uled to complete the following collection system

projects by next year:

Airport Road

Atascosa River Project (Phase 2)

14- Atascosa River Project (Phase 3)

^'. East Side

't= Sanchez Street

Sutton Street

L111

is

•

82 P- Pleasanton2025



•

•

•

LIFT STATIONS EFFLUENT REUSE

The City's wastewater currently includes four

lift stations (Dowdy, Goodwin East, Industrial

Park, and FM 476). Based on the evaluation of

these lift stations provided in the CEC 2008

Water & Wastewater Master Plan, the City is in

the process of decommissioning the FM 476

Lift Station and extending the gravity collection

system. The Goodwin West lift station has been

recently decommissioned. The City also plans to

install backup generators at the other two re-

maining lift stations.

The Dowdy Lift Station is located north of the

intersection of First Street and US Highway 281;

this lift station serves approximately 12 houses

situated on large size lots within a small sewer-

shed northeast of US Highway 281. This lift sta-

tion has not been experiencing any maintenance

issues recently. The Industrial Park Lift Station

is located on the south side of Pleasanton near

the intersection of Industrial Boulevard and US

Highway 281; this lift station serves

the commercial tenants within the

Industrial Park. The Goodwin

East Lift Station is located near the

intersection of Oakhaven Road and

Old Pearsall Road; this lift station

will have sufficient capacity and mod
cycle time to remain in operation

after the Goodwin West Lift Station

is decommissioned.

{

As the City's population continues to grow, ad-

ditional water sources should be considered to

diversify the City's water supply portfolio. The

City should evaluate the possibility of using treated

wastewater effluent for irrigation needs. The City

should also consider partnership opportunities to

implement a city-wide wastewater reuse program

to provide treated effluent to future golf courses,

ball fields, open park spaces, etc. to reduce the

demand on groundwater supplies. These potential

reuse sites need to be large enough to justify the

installation of a reuse system and located relatively

close to an existing wastewater treatment plant.

It is important to note that implementing a reuse

system generally requires additional capital up-

front from a developer and/or the City to install

a`purple pipe' reuse distribution system. Texas

Water Development Board offers funding assis-

tance for constructing these types of environmen-

tally 'green' projects.

Pleasanton2025 -" 83



J# I Wastewater System

Identified GIP Projects
Although a number of projects identified in the CEC 2008 Water & Wastewater Master Plan have been com-

pleted, including the sanitary sewer improvements on Sutton Street, Sanchez Street and East Side, further CIP

projects have been identified by staff:

1 CONDUCT A

SYSTEMATIC

EVALUATION OF

THE COLLECTION

SYSTEM using the

video inspection

equipment purchased

by the City to televise

and record the inte-

rior condition of the

collection lines. The

evaluation should focus

on problematic areas

of the system, as well as

areas highlighted in the

City's 2009 Sanitary

Sewer Overflow (SSO)

Plan. The City should

also conduct a smoke

test to detect the source

of infiltration and in-

flow (I/I) conditions.

2CONTINUE TO

REPLACE VITRI-

FIED CLAYAND OUT-

DATED CONCRETE

PIPELINES IN THE

COLLECTION SYS-

TEM by using either the

pipe bursting technology

or inserting new liners

to address deteriorating

pipeline materials, as well

as infiltration and inflow

(I/I) conditions. Projects

identified in the CEC

2008 Water & Wastewa-

ter Master Plan that still

require a video inspection

and upgrade include the

collection lines located on

Oakhaven and Oaklawn

Roads. By addressing the

I/I conditions, the expan-

sion of existing wastewater

facilities to convey and

treat larger volumes of

flow can be postponed.

3 CONDUCT A

`RE-RATING'

THE CITY'S TREAT-

MENT PLANT CA-

PACITY in their

TCEQ discharge